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PREFACE

Various laboratory tests were applied in accordance with TS EN standards to
determine the physical and mechanical properties and petrographic descriptions of
marble samples called as 6oMonte Bello" belongs to Adalya Marble Industry Trade
Inc'. The results of testr; are presented in Tables. 02 I 06 I 2015
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PEIYSICAL AND MECHANICAL PROPERTIES
Metric System SI System Standard

Hardness Mohs 3.5-4 Mohs 3.5-4 TS 6809
Bulk Specific Gravity

Dry
Saturated

g/cm3
glcm3

2.689 + 0.001
2"696 * 0.001

kg/*'
kg/m'

2689 + 1

2696 + 1

TS EN 1936

Density g/c*t 2.718 * 0.006 kg/*' 2718 + 6 TS EN 1936
war€r Aos. aI Atm. rress.

by Volume
by Weight

%
%

0.689 + 0.05
0.256 + 0.02

%
%

0.689 + 0.05
0.256 * 0.02

TS EN 13755

Effective Porositv % 0.689 % 0.689 TS EN 1936
Real Porosity % r.06 % r.06 TS EN 1936
Fullness Ratio % 98.94 o/

70 98.94 TS 699
Water absorption coefficient by
capillarity g/m2.so 5

0.57 + 0.t8 g/.'.ro t
0.57 + 0.18 TS EN 1925

Compress ve Strength kslcm' l)))+111 MPa I 19.8 + 10.9 TS EN 1926
Compressive Strength after llreeze-
Thaw (12 cyc.) kglcm2 l16l + 64 MPa 113.8 + 6.2 TS EN I237I
Changing of Compressive Strength
afterFreeze-Thaw(-) % 5.00 % 5.00 TS EN 12371

Decreasing of Weight after firee:ze-
Thaw % 0.004 % 0.004 TS EN 12371

Flexural Strength Under Corrcenrhated
Load kg/cm2 67+15 MPa 6.6 + 1.5 TS EN 12372

Changing of Flexural Strength alter
Freeze-Thaw ( - ) (12 cvc.) kglcm2 62 L9 MPa 6.1+ 0.8 TS EN 12371

Changing of Flexural Strength after
Freeze-Thaw ( - )

% 7.15 % 7.15 TS EN I237I
Resist. to ageing by thermal shock

by weight (-)
by modulus of elasticity ('-)

%
%

0.035
15.03

%
%

0.035
15.03

TS EN 14066

Water vapgur resistance factor (dry) u-value 275 u-deEeri 275 TS EN 12524

Thermal conductivity (1,) W/m.K 2.52 Wm.K 2.s2 TS EN 12524
(Thermal resist.)

Abrasion Strength
(Method-B/Bohme) c-'/5ocm' 9.0 + 0.3 c-'/50 cmt 9.0 + 0.3 TS EN 14157

Slip Resistance
Dry
Wet

SRV 43.7 + 0.7
23.7 + 0.8

SRV
43.7 + 0.7
23.7 + 0.8

TS EN 1423I

P-Wave Velocity m/s 6130 t 67 m/s 6130 + 67 TS EN 14579

Assoc. Prcf.Er. Assoc. Pro iruaG


